
North Coast Regional Water Quality Control Board

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
NORTH COAST REGION

5550 Skylane Blvd, Suite A 
Santa Rosa, CA 95403-1072 

Phone (707) 576-2220 • Fax (707) 523-0135
California State Water Resources Control Board Website

(http://www.waterboards.ca.gov)

ORDER No. R1-2024-0001 
NPDES No. CA0023639 

WDID NO. 1B84060OSON 
Waste Discharge Requirements

The following Permittee is subject to waste discharge requirements (WDRs) set forth in 
this Order:

Permittee Graton Community Services District
Name of Facility Wastewater Treatment, Recycling, and Disposal Facility
Facility Address 250 Ross Lane

Sebastopol, CA 95472
Sonoma County

Table 1. Discharge Locations
[...]
Table F-3. Basin Plan Beneficial Uses ......................................................................... F-6
Table F-4. Summary of Technology Based Effluent Limitations – 

Discharge Point 001 (Monitoring Location EFF-001) ......................................... F-20
Table F-7. Summary of Reasonable Potential Analysis Results for 

Priority Pollutants, Ammonia, and Title 22 Pollutants ......................................... F-28
Table F-6. Determination of Long-Term Averages ..................................................... F-31
Table F-8. Determination of Final WQBELs Based on Human Health 

Criteria ............................................................................................................... F-32
Table F-9. Summary of Acute Toxicity Results (Water Flea) ...................................... F-34
Table F-10. Summary of Chronic Toxicity Results (Green Algae) .............................. F-35
Table F-11. Summary of Effluent Limitations and Monitoring Results 

– 002 (Monitoring Location EFF-001 and EFF-002) ........................................... F-40
Table F-12. Wastewater Treatment Facility RPA Summary ....................................... F-63



ATTACHMENT F – FACT SHEET F-4 

Order No. R1-2025-0001 
Graton Community Services District 
NPDES No. CA0022748

ATTACHMENT F - FACT SHEET

As described in section 2.2 of this Order, the Regional Water Board incorporates this 
Fact Sheet as findings of the Regional Water Board supporting the issuance of this 
Order. This Fact Sheet includes the legal requirements and technical rationale that 
serve as the basis for the requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad 
range of discharge requirements for Permittees in California. Only those sections or 
subsections of this Order that are specifically identified as “not applicable” have been 
determined not to apply to this Permittee. Sections or subsections of this Order not 
specifically identified as “not applicable” are fully applicable to this Permittee.

1. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility.

Table F-1. Facility Information

WDID 1B84060OSON
Permittee Graton Community Services District
Name of Facility Wastewater Treatment, Recycling, and Disposal 

Facility
Facility Address 250 Ross Lane

Sebastopol, CA 95472
Sonoma County

Facility Contact, Title and Phone Chad Davisson, General Manager, (925)727-
2938

Authorized Person to Sign and 
Submit Reports

John Gibson, Chief Plant Operator, (707) 823-
1542

Mailing Address P.O. Box 534, Graton, CA 95444
Billing Address Same as mailing address
Type of Facility Publicly Owned Treatment Works (POTW)
Major or Minor Facility Minor
Threat to Water Quality 1
Complexity B
Pretreatment Program Not Applicable
Recycling Requirements Producer



ATTACHMENT F – FACT SHEET F-5 

Order No. R1-2025-0001 
Graton Community Services District 
NPDES No. CA0022748
Facility Permitted Flow 0.14 million gallons per day (mgd) (average dry 

weather flow)
0.85 mgd (peak daily wet weather flow)

Facility Design Flow 0.14 mgd (average dry weather design flow)
0.397 mgd (average daily wet weather treatment 
capacity, based on design of tertiary filters)
0.85 mgd (peak daily wet weather design flow)

Watershed Russian River Hydrologic Unit, Guerneville 
Hydrologic Subarea

Receiving Water Atascadero Creek
Receiving Water Type Inland Surface Waters



ATTACHMENT F – FACT SHEET F-6 

Order No. R1-2025-0001 
Graton Community Services District 
NPDES No. CA0022748
1.1. The Graton Community Services District (hereinafter Permittee) is the owner and 

operator of the Graton Wastewater Treatment, Recycling, and Disposal Facility 
(hereinafter Facility), a POTW.  

1.2. For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and state laws, regulations, plans, or policy are held to be 
equivalent to references to the Permittee herein. 

1.3. The Permittee is authorized to discharge subject to waste discharge requirements 
(WDRs) in this Order at the discharge locations described in Table 1on the cover 
page of this Order. The Code of Federal Regulations at 40 C.F.R. section 122.46 
limits the duration of NPDES permits to be effective for a fixed term not to exceed 
five years. Accordingly, Table 3 of this Order limits the effective period for the 
discharge authorized by this Order. Pursuant to California Code of Regulations 
(CCR), title 23, section 2235.4, the terms and conditions of an expired permit are 
automatically continued pending issuance of a new permit if all requirements of 
the federal National Pollutant Discharge Elimination System (NPDES) regulations 
on continuation of expired permits are complied with. 

1.4. The Facility discharges tertiary treated wastewater to Atascadero Creek, a water 
of the United States and tributary to the Russian River via Green Valley Creek. 
The Permittee was previously regulated by Order No. R1-2018-0001 and NPDES 
Permit No. CA0023639 adopted on May 17, 2018, and expired on July 31, 2023, 
and administratively continued through the effective date of this Order. Attachment 
B provides a map of the area around the Facility. Attachment C provides a flow 
schematic of the Facility.  

1.5. The Permittee filed a report of waste discharge (ROWD) and submitted an 
application for reissuance of its WDRs and NPDES permit on March 31, 2021. The 
application was deemed complete on September 26, 2022.  

2. FACILITY DESCRIPTION 

The Permittee owns and operates a municipal wastewater treatment plant (WWTP) 
and associated wastewater collection, recycling, and disposal facilities that serve a 
population of 1,815, including residential, commercial, industrial, recreational, 
government, utility, and institutional users in the Graton Service Area.

2.1. Description of Wastewater and Biosolids Treatment and Controls 

The Facility is located immediately north of Graton, California, adjacent to Sullivan 
Creek, Atascadero Creek, and the lower portion of the Pitkin Marsh. The Facility is 
designed to treat an average dry weather flow of 0.14 mgd and a peak wet 
weather flow of 0.85 mgd. 

2.1.1. Collection System. The collection system consists of approximately 6.5 miles 
of 6-, 8-, and 12-inch asbestos cement pipelines and two lift stations. 
Maintenance access structures (manholes) are constructed of concrete. Lift 



ATTACHMENT F – FACT SHEET F-7 

Order No. R1-2025-0001 
Graton Community Services District 
NPDES No. CA0022748

Station No. 1, located at 3400 Ross Road, in Graton, is sized to pump 850,000 
gallons per day (gpd), and is equipped with a natural gas powered emergency 
generator. Lift Station No. 1 receives the majority of the system’s flows by 
gravity from central Graton and lifts them by force main to MH 3-2, from which 
the sewage flows by gravity to the Facility. That line receives additional gravity 
flow from residential connections downstream of MH 3-2. Lift Station No. 2, 
located at 3820 Ross Road, conveys flows from two residences to the gravity 
collection system.

2.1.2. Wastewater Treatment Facility. Treatment operations at the Facility include 
the headworks (solids removal and flow meter), two aerated ponds, a settling 
pond, a tertiary filtration chain, a chlorine disinfection system, and two effluent 
storage ponds.

The headworks was designed and built with a grit chamber, a solids 
comminutor with a parallel channel for bypass during comminutor maintenance, 
and a flow measurement flume employing an ultra-sonic transducer to generate 
a signal to the flow recorder. The grit chamber requires manual removal of 
collected solids. Rags and other large items are removed manually from the bar 
screen. Solids are drained into a perforated 5-gallon bucket and deposited in a 
trash container for removal to a landfill by a licensed hauler. 

Two aerated ponds provide secondary treatment of the screened sewage and 
are capable of operating in series or parallel. Each pond has 0.65 acres of 
surface area with a working depth of 10 feet, providing a capacity of 1.25 million 
gallons each. The aerated ponds are clay-lined with concrete banks for erosion 
protection at the water surface line. Each pond is mixed and aerated by two 
surface aerators ranging from 7.5 to 10 horsepower each. 

The settling pond is a 10-foot deep clay-lined and rock armored structure that 
receives effluent from the two aerated ponds. The settling pond occupies 0.6 
acres and provides for a volume of 1.2 million gallons. Effluent flows from the 
settling pond to the transfer wet well through a floating surface outlet before it is 
pumped to the tertiary treatment system. Settling pond water can be 
recirculated to the headworks through Control Structure No. 1 to dilute 
incoming wastewater and reseed with good nitrifying bacteria.

Wastewater from the transfer wet well is pumped into the Suspended Air 
Flotation (SAF) system. The influent water is coagulated and flocculated in a 
3,500-gallon chemical mixing tank. Flocculated solids are skimmed off the 
surface and removed by the SAF. The solids dewater in bins before being 
transferred to the on-site compost facility. SAF effluent water flows into a 5,000-
gallon surge tank, where it is pumped through the filters. The Permittee utilizes 
a Fuzzy Filter (FF) compressible media deep bed filtration system to achieve 
tertiary treated effluent. The two filters can run in parallel during “wet weather 
mode” or one can remain on standby during “dry weather mode.” The filters 
automatically go offline and into backwash if effluent reaches 2 NTU turbidity, 



ATTACHMENT F – FACT SHEET F-8 

Order No. R1-2025-0001 
Graton Community Services District 
NPDES No. CA0022748

or the pressure reaches 7 psi. Following the filtration system, water flows into a 
3,000-gallon tank, referred to as the “purge tank.” Water from this tank is used 
to purge the filters after their backwash cycle and acts as a flow equalization 
tank between the filters and the chlorine disinfection system.

Flow from the filtration system is pumped through the Control Building where it 
is chlorinated and flows to the storage ponds through the 10,800-gallon chlorine 
contact chamber. Dechlorination occurs passively in the storage ponds by 
oxidation.

Following disinfection, tertiary treated wastewater flows to either of the two 
effluent storage ponds. The two on-site storage ponds have a combined 
capacity of 23.14 million gallons. This results in a 165-day retention time in the 
ponds under average dry weather flow conditions of 0.14 MGD. The retention 
time is reduced to 27 days of retention time under peak wet weather flows of 
0.85 MGD.

2.1.3. Biosolids Management. Biosolids generated during the treatment process 
accumulate in the aeration and settling ponds, where they undergo anaerobic 
digestion and compaction. Over time, the volume of settled solids increases, 
reducing the retention time of flow through the pond. Sludge that collects in the 
aeration and settling ponds was removed most recently in 2007. The Permittee 
plans to mine sludge from the bottom of the ponds during periods of low flow 
and remove it through the SAF system to mitigate future sludge blanket 
accumulation. 

Dewatered solids from the SAF are transferred to the compost area. The solids 
are composted using static aeration to meet or exceed title 14 standards, and 
the composted solids are used on site. The County of Sonoma Department of 
Health Services oversees the permitting, regulation, and inspection of the 
composting operation.

2.2. Discharge Points and Receiving Waters 

2.2.1. The Facility is located within the Green Valley Creek drainage area of the 
Guerneville Hydrologic Subarea within the Russian River Hydrologic Unit.

2.2.2. The Permittee discharges tertiary treated wastewater at Discharge Point 001 to 
two on-site effluent storage ponds prior to discharge to the recycled water 
system or the surface water discharge system.

2.2.3. The Facility has two effluent storage ponds, which have a combined capacity of 
23.14 million gallons. Holding Pond 1 (West) has a capacity of 13.87 million 
gallons and Holding Pond 2 (East) has a capacity of 9.27 million gallons. The 
ponds currently have an average dry weather flow retention time of 233 days, 
an average wet weather flow retention time of 129 days, and an average 



ATTACHMENT F – FACT SHEET F-9 

Order No. R1-2025-0001 
Graton Community Services District 
NPDES No. CA0022748

annual detention time of 162 days. Effluent from the Facility currently meets 
requirements for title 22 disinfected, tertiary-recycled water standards.

2.2.4. During the wet weather season (October 1 – May 14), effluent treated in 
accordance with permit requirements in section 4.1 of the Order, is discharged 
from the on-site effluent storage ponds via a 1,000-foot long, 10-inch outfall 
pipe at Discharge Point 002 to Atascadero Creek, a water of the United States 
and a tributary to the Russian River via Green Valley Creek, at a point latitude 
38° 26’ 49” N and longitude 122° 52’ 51” W. The rate of discharge is governed 
by flow conditions in Atascadero Creek, monitored at Green Valley Road 
Bridge, and is limited to a rate not to exceed one percent of the flow of 
Atascadero Creek.

2.2.5. During the dry weather season (May 15 – September 30), and other periods as 
allowed under this Order, effluent from the effluent storage ponds is recycled 
for agricultural irrigation, including frost control on vineyards, at Discharge Point 
003. The Facility currently provides recycled water for five authorized users and 
irrigates a 20.5-acre parcel on-site. The Permittee has written agreements with 
individual recycled water customers. Discharge to Atascadero Creek is 
prohibited during this period.

2.2.6. The tertiary treated effluent may be transferred from the Facility to the 
Forestville Water District Wastewater Treatment Plant (WWTP) at Discharge 
Point 004, a designated transfer pipeline between the Facility and the 
Forestville Water District WWTP. Effluent transfers between the two facilities 
provide operational flexibility.

2.2.7. A recycled water pipeline between the Facility and the Forestville WWTF 
provides the means for transfers of recycled water between the facilities and 
provisions of recycled water to irrigation customers along the pipeline. A 2022 
agreement between the Permittee and Forestville WWTF outlined the terms 
under which the Permittee could transfer recycled water to and from the 
Forestville WWTF for storage or sale to recycled water customers. Additionally, 
the Graton CSD WWTF decommissioned the pasteurization in 2022 unit and 
has resumed chlorine disinfection and sodium bisulfite dechlorination.

2.2.8. The Permittee submitted a Title 22 engineering report on December 22, 2023. 
The chlorine contact basin was designed to treat a flow of 0.256 MGD or 178 
gpm (maximum) and provides a 60-minute modal contact time. During a normal 
irrigation season, the transfer flow rates seldom exceed 100 gpm. The chlorine 
residual at the end of the chlorine contact basin is set by operators and 
routinely kept at a concentration greater than 5 mg/L. The system has a 
residual chlorine analyzer which samples from the contact basin outflow.



ATTACHMENT F – FACT SHEET F-1 

Order No. R1-2025-0001 
Graton Community Services District 
NPDES No. CA0022748

2.3. Summary of Existing Requirements and SMR Data 

Effluent limitations contained in Order No. R1-2018-0001 for discharges from Discharge Point 001 (Monitoring 
Location EFF-001) and Discharge Point 002 (Monitoring Location EFF-002) and representative monitoring data from 
the term of Order No. R1-2018-0001 are as follows:

Table F-2. Historic Effluent Limitations and Monitoring Data0 

Parameter Units Average 
Monthly

Average 
Weekly

Maximum 
Daily